
 

Sandoz B.V.  Page 1/8 

Acetylcysteïne Sandoz® 600 mg, poeder voor oraal gebruik in sachet 
RVG 119475 

1313-V5 

1.3.1.3 Bijsluiter September 2020  

 

 

 

Package leaflet: Information for the patient 

 

Acetylcysteïne Sandoz 600 mg, poeder voor oraal gebruik in sachet 

 

acetylcysteine  

 

 

Read all of this leaflet carefully before you start taking this medicine because it contains important 

information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

• Keep this leaflet. You may need to read it again.  

• Ask your pharmacist if you need more information or advice.  

• If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

• [Nationally completed name] should not be taken for more than 14 days without any 

medical advise. 

• You must talk to a doctor if you do not feel better or if you feel worse after 4-5 days. 

 

For RX products 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 

- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours. 

- If you get any side effects, talk to your doctor. This includes any possible side effects not listed 

in this leaflet. See section 4. 

 

What is this leaflet 

1. What [Nationally completed name] is and what it is used for 

2. What you need to know before you take [Nationally completed name]  

3. How to take [Nationally completed name]  

4. Possible side effects  

5. How to store [Nationally completed name] 

6. Contents of the pack and other information 

 

1. What [Nationally completed name] is and what it is used for  

 

[Nationally completed name] contains the active substance acetylcysteine and liquefies viscous mucus 

in the airways. 

 

[Nationally completed name] is used to loosen mucus and to ease coughing up in cases of respiratory 

diseases with viscous mucus. 
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The product should be used in adults only. 

 

2. What you need to know before you take [Nationally completed name] 

 

Do not take [Nationally completed name] 

 

• if you are allergic to acetylcysteine or to any of the other ingredients of this medicine (listed in 

section 6) 

 

Children under 2 years of age may not use this medicine. 

 

Warnings and precautions 

 

Talk to your doctor or pharmacist before taking [Nationally completed name] if you have: 

• skin changes 

The occurrence of severe skin reactions such as Stevens-Johnson syndrome and Lyell’s 

syndrome has very rarely been reported in connection with the use of acetylcysteine. If skin and 

mucosal changes newly occur, medical advice should be sought without delay and use of 

acetylcysteine should be discontinued immediately. 

• bronchial asthma 

• a history of stomach or bowel ulcers (gastrointestinal ulcera) or currently have them 

• a hypersensitivity to histamine 

Longer-term therapy should be avoided in these patients, since [Nationally completed name] 

influences the histamine metabolism and may lead to symptoms of intolerance (e.g. headache, 

running nose, itching). 

• fructose intolerance because this product contains sorbitol. 

• phenylketonuria because this product contains a source of phenylalanine. 

• an inability to cough up mucous 

The use of [Nationally completed name], particularly at the beginning of treatment, may lead to 

liquefaction and increased production of bronchial mucus. If you are not able to cough it up 

satisfactorily, appropriate measures should be performed by your doctor. 

 

[Nationally completed name] should not be used in cases of hepatic or renal failure in order to avoid 

further supply of nitrogenous substances. 

 

Children and adolescents 

 

Mucolytics may obstruct the airways of children under 2 years due to their airway characteristics and 

limited ability to cough up sputum. Therefore, mucolytics should not be used by children younger than 2 

years. 

 

[Nationally completed name] is not suitable for use in adolescents and children. Other appropriate 

pharmaceutical forms are available. 
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Other medicines and [Nationally completed name] 

 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. This particularly applies to: 

• cough-relieving agents (antitussives) 

Combined use of [Nationally completed name] with cough-relieving agents may cause a 

dangerous congestion of secretion due to the reduced cough reflex. Especially, careful 

diagnosis is required for this combination treatment. It is imperative that you ask your doctor 

before using this combination. 

• antibiotics 

To prevent that antibiotics influence the efficacy of acetylcysteine, antibiotics should be taken 

separately and at an interval of at least 2 hours. This does not apply to medicines with the 

active substances cefixime or loracarbef. Both substances showed no interaction and may be 

taken with acetylcysteine at the same time. 

• activated charcoal 

The use of activated charcoal may reduce the effect of acetylcysteine. 

• glyceryl trinitrate 

Enhanced dilation of blood vessels and decreased blood platelet effects have been reported 

when using glyceryl trinitrate and acetylcysteine at the same time. Your doctor will monitor 

you for reduced blood pressure, which could be serious and may be indicated by headache. 

 

Laboratory tests 

 

Tell your doctor that you are taking [Nationally completed name] if you undergo a test for the 

following, it can affect the determination of: 

• salicylates: medicines to treat pain, inflammation or rheumatism 

• ketone bodies in urine tests 

 

Pregnancy and breast-feeding 

 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

• Pregnancy 

As no sufficient experience is available regarding use of acetylcysteine in pregnant women, you 

should use [Nationally completed name] during pregnancy only if your doctor deems it absolutely 

necessary. 

 

• Breast-feeding 

No information is available regarding excretion of acetylcysteine into breast milk. You should 

therefore use [Nationally completed name] during breast-feeding only if your doctor deems it 

absolutely necessary. 

 

Driving and using machines 
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Acetylcysteine is not known to influence the ability to drive or operate machines or has only a negligible 

influence. 

 

[Nationally completed name] contains aspartame, sorbitol and sodium 

 

This medicine contains 0.5 mg aspartame in each sachet. Aspartame is a source of phenylalanine. It may 

be harmful if you have phenylketonuria (PKU), a rare genetic disorder in which phenylalanine builds up 

because the body cannot remove it properly. 

 

This medicine contains up to 527 mg sorbitol in each sachet. Sorbitol is a source of fructose. If your 

doctor has told you that you (or your child) have an intolerance to some sugars or if you have been 

diagnosed with hereditary fructose intolerance (HFI), a rare genetic disorder in which a person cannot 

break down fructose, talk to your doctor before you (or your child) take or receive this medicine. 

 

This medicine contains less than 1 mmol (23 mg) sodium per sachet, that is to say essentially ‘sodium- 

free’.  

 

3. How to take [Nationally completed name] 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

The recommended dose, if not otherwise prescribed by the doctor, is 1 sachet once daily. 

 

Method of use 

 

The oral powder of one sachet [Nationally completed name] should be placed directly on the tongue. 

The powder stimulates salivation and can, therefore, be easily swallowed.  

 

Please note, the oral powder should not be chewed before swallowing. 

 

It can be taken without water. 

 

The dissolution of acetylcysteine formulations together with other medicines is not recommended. 

 

Note: 

The possible presence of sulfurous smell is not indicative of product alterations but is a characteristic 

of the active ingredient contained in this preparation. 

 

Elderly and weakened patients 

Patients with a reduced cough reflex (elderly and weakened patients) should take the oral powder 

preferably in the morning. 

 

[For OTC Products] Duration of use 
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• [Nationally completed name] should not be taken for more than 14 days without medical 

advice.  

• You should consult a doctor in case that the symptoms do not improve or worsen within 4-5 

days. 

 

If you take more [Nationally completed name] than you should  

 

In the event of an overdose, irritations in the stomach and bowel tract may occur, such as abdominal 

pain, nausea, vomiting, diarrhoea. 

 

No severe side effects or symptoms of intoxication have been observed so far, not even in the case of 

massive overdose. However, if an overdose with [Nationally completed name] is suspected, please 

inform your doctor.  

 

If you forget to take [Nationally completed name] 

Do not take a double dose to make up for a forgotten dose. Just use your next dose at the usual time. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

4. Possible side effects  

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Stop taking [Nationally completed name] and contact your doctor immediately if signs of an 

allergic or serious skin reaction occur. 

 

Uncommon: may affect up to 1 in 100 people 

• allergic reactions (itching and formation of hives (urticaria), severe swelling beneath the skin 

(angioedema) and skin rash)  

• accelerated heart beat (tachycardia) 

• fall in the blood pressure (hypotension) 

• headache 

• ringing in the ears (tinnitus)  

• inflammation of the inner lining of the mouth (stomatitis) 

• abdominal pain, nausea, vomiting and diarrhoea 

• fever 

 

Rare (may affect up to 1 in 1,000 people) 

• dyspnea, bronchospasm – predominantly in patients with hyperreactive bronchial system in 

case of bronchial asthma 

• digestive disorders (dyspepsia) 

 

Very rare, may affect up to 1 in 10,000 people 
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• severe allergic reactions, up to and including shock 

• serious skin reactions, such as Stevens-Johnson syndrome and Lyell’s syndrome* 

• occurrence of bleeding (hemorraghe), partially in association with hypersensitivity reactions 

 

Not known, frequency cannot be estimated from the available data  

• accumulation of water in the face (facial edema) 

• decreased blood platelet aggregation 

 

*In very rare cases, severe skin reactions such as Stevens-Johnson syndrome and toxic epidermal 

necrolysis have been reported in temporal association with the use of acetylcysteine. In most of these 

reported cases, at least one additional drug that could potentially have intensified the described 

mucocutaneous effects was being taken at the same time. 

 

If skin or mucous membrane abnormalities develop, medical advice should therefore immediately be 

sought and the use of acetylcysteine discontinued. 
 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via the national reporting system 

listed in Appendix V. By reporting side effects you can help provide more information on the safety 

of this medicine. 

 

5. How to store [Nationally completed name] 

 

Keep this medicine out of the sight and reach of children.  

 

Do not use this medicine after the expiry date which is stated on the sachet and carton after “EXP”. 

The expiry date refers to the last day of that month. 

 

Store below 25C. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment.  

 

6. Contents of the pack and other information  

 

What [Nationally completed name] contains  

- The active substance is acetylcysteine. Each sachet contains 600 mg of acetylcysteine. 

- The other ingredients are glyceryl tripalmitate, polysorbate 65, sorbitol (E 420), xylitol, citric acid, 

monosodium citrate, magnesium citrate, carmellose sodium, aspartame (E 951), blackberry flavour 

“B” (contains vanillin; maltodextrin; gluconolactone; sorbitol; silica, colloidal anhydrous; mannitol 

(E 421); magnesium carbonate), magnesium stearate. 

  

What [Nationally completed name] looks like and contents of the pack  

 

http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc
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[Nationally completed name] is white to slightly yellowish powder, easily disaggregating 

agglomerates if any with an odour like blackberry, possibly slightly sulfuric.  

 

[Nationally completed name] is packed in laminated aluminium-paper-foil sachets and inserted in a 

carton. 

Each sachet contains 1.6 g powder. 

 

Pack sizes:  

8, 10, 14, 20, 30, 60, 90 sachets 

Not all pack sizes may be marketed. 

 

Houder van de vergunning voor het in de handel brengen en fabrikant  

 

Houder van de vergunning voor het in de handel brengen 

Sandoz B.V., Veluwezoom 22, 1327 AH Almere, Nederland 

 

Fabrikant 

Hermes Pharma Ges.m.b.H. 

Schwimmschulweg 1a 

9400 Wolfsberg 

Oostenrijk 

 

Salutas Pharma GmbH 

Otto-von-Guericke-Allee 1 

Sachsen-Anhalt, Barleben 

Duitsland 

 

In het register ingeschreven onder:  

Acetylcysteïne Sandoz 600 mg, poeder voor oraal gebruik in sachet - RVG 119475  

 

Dit middel is geregistreerd in lidstaten van de EEA onder de volgende namen: 

Nederland  Acetylcysteine Sandoz 600 mg, poeder voor oral gebruik 

Oostenrijk  Husten ACC DIREKT 600 mg - Pulver zum Einnehmen 

Bulgarije  АЦЦ Инстант 600 mg перорален прах 

Cyprus   N-Acetylcysteine Sandoz 

Tsjechië  ACC Easy 600 mg orální prášek 

Estland   ACC Long 

Spanje   Acetilcisteína Sandoz Care 600 mg polvo oral 

Kroatië   Fluimukan Direkt 600 mg oralni prašak 

Hongarije  ACC Direct 600 mg belsőleges por 

Italië    Acetilcisteina Sandoz 

Litouwen  ACC Long 600 mg geriamieji milteliai 

Letland   ACC Long 600 mg powder for oral use in sachet 

Polen    ACC Optima Express 

Portugal  Acetilcisteína Sandoz 
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Roemenië  ACC 600 mg pulbere orală 

Slovenië  FLUIMUKAN 600 mg peroralni prašek 

Slowakije  ACC easy 

 

Deze bijsluiter is voor het laatst goedgekeurd januari 2021 

 


